CHRONICLING PROCESS INDUSTRY INNOVATIONS SINCE 1966 ~ VOL.59 | ISSUE 9 | SEPTEMBER 2024 | MUMBAI | TOTAL PAGES 66 | PRICE ¥ 150

CHEMICAL

ENGINEERING WORLD

www.jasubhaimedia.com

®
PTFE LINED SYSTEMS | PTFE | PFA | FEP | ETFE
VALVES | PIPES | FITTINGS | COATINGS | PVDF |EGTFE| PP | HDPE
www.ptfeindia.com
YOUR SUSTAINABLE BUSINESS PARTNER APPLICATOR
IN FLUOROPOLYMER LINED PRODUCTS SINCE 1994 a Global Trusted Brand

LINED
VALVES

Material options available on customer request from world renowned fluoropolymer suppliers

C cremours dymeon  AGC Frwon | S vy, WDAIKIN  GFE
3M

HI-TECH APPLICATOR

1102-B, Phase-3, G.I.D.C. Ind. Estate, Vatva, Ahmedabad - 382 445, Guijarat - India.
+91 794030 7621/ 2583 3040 /2589 1740 | +91 97370 46491 | hitech@ptfeindia.com
[...]
Any unpleasant odour pose a serious risk to
the dairy’s operations.

About Waste
The sludge generated at the dairy's
wastewater treatment plant can be

categorized into two types:

» Chemically treated Fat sludge (light
grey) from the Dissolved Air Floatation
(DAF) unit.

52 | September 2024

Bio-chemically treated activated sludge (ranging
from light to dark brown).

Pre-project Scenario

Prior to the implementation of the new system, the
generated sludge was disposed of in drying beds. This
practice resulted in severe odour issues and adversely
affected the local air quality. As the organic sludge
decayed, it exacerbated the smell, leading to bacterial
proliferation and contamination in the surrounding
area. These unscientific disposal methods resulted in
numerous public complaints and multiple government
notices for the dairy.

Waste to Energy Solution

To address these challenges, the dairy sought
a sustainable, user-friendly solution for sludge
management. CleanEdge Resources designed a state-
of-the-art unique fat sludge management plant that

Chemical Engineering World



CASE STUDY

Overview of sludge management plant

operatesindependently interms of energy requirements.
The sludge digester is capable of processing not only
the fat sludge produced by the dairy (25 tons per day)
but also the aerobic sludge from the existing wastewater
treatment plant (25 tons per day).

Thermophilic Continuous Stirred Tank Reactor
(THERMO - CSTR)

The Thermo-CSTR serves as the core of the sludge
management system, transforming foul-smelling fat
sludge into neutralized digestate while generating
biogas as a green energy source. 21 Resistance
Temperature Detectors (RTDs) monitor the temperature
within the biodigester to ensure optimal conditions.

Unique Features of Sludge Management Plant

The sludge digester is designed as a thermophilic
reactor, operating within a temperature range of 55
+ 2°C, and constructed from state-of-the-art Glass
Fused Steel (GFS) bolted tanks. GFS was chosen for its

superior safety against any potential adverse effects of
the substrate. A notable feature of the plant is the mixing
process within the CSTR digester, facilitated by high-
pressure ejectors. Liquid flow is drawn from the tank
and directed to liquid jet mixing nozzles via a motive
pump, where pressure energy is converted into kinetic
energy. This creates negative pressure at the nozzle
outlet, drawing in ambient liquid. The suction flow is
thoroughly mixed with the motive flow in the adjacent
mixing section, enhanced by impulse exchange. The
drag effect of the exiting mixed flow further increases
the mixing efficiency. Additionally, the CSTR digester
features a membrane roof that serves as a gas holder
to store the generated biogas before it is sent to the hot
water generator and other applications.

Benefits of the Project

The Anaerobic Digestion (AD) technology provided
by CleanEdge Resources offers a sustainable solution
that harmonizes environmental protection, social well-
being, and economic development.

Dairy Effluent
Inlet

Equalisation
Tank

DAF
Clarifier

Treated
—* Water

Further
Treatment Unit

FAT Collection Tank

Supernatant
Water
Sludge Settled Solids
LEPL Settling NN
Thermo
CSTR Biogas for
Energy
Generation

Chemical Engineering World

September 2024 | 53



CASE STUDY

Sample of fat sludge (Left), digester outlet water (Centre) and final treated water outlet (Right)

Environmental Benefits

The unscientific dumping of fat sludge in drying beds
poses significant environmental challenges, including
foul odour, bacterial growth, infection, contamination
of the surrounding area, and deterioration of air quality.
These major issues have been effectively addressed
through Anaerobic Digestion (AD) treatment of both
fat sludge and wastewater treatment plant (WWTP)
sludge. Currently, the plant achieves excellent reduction
of volatile solids (organic content) in the sludge fed to
the thermo-CSTR digester. This degradation of volatile
solids generates biogas, which serves as a valuable
energy resource, meeting the internal energy needs
of the plant. The nuisance odours that previously
affected nearby residential areas have been completely
eliminated.

Social Benefits

Complaints of bad odour have been well addressed.
Earlier the dairy plant itself was in jeopardy had this
problem not been solved. Smooth operation of dairy
now has its own social benefits which can be attributed
to the sludge management plant. After project
commissioning there was not even a single complaint
regarding the bad smell nuisance or any unhygienic
condition of operation from the residents nearby.

Economic Benefits

The biogas generated from the plant serves as
a renewable energy resource for heating, boiler
operations, and electricity needs. Additionally, the
treated water is repurposed for irrigation and other
processes, contributing to the dairy’s overall efficiency.

54 | September 2024

Conclusion

The dairy industry
generates various types
of effluents and sludge,
with fat sludge presenting

critical challenges.
Anaerobic treatment,
particularly under
thermophilic  conditions,
has proven effective in
managing these issues

sustainably. The facility’s
self-sustaining system has
not only resolved odour
problems but also averted
the potential shutdown
of operations in a densely
populated area. CleanEdge
Resources’ efforts in transforming waste into a resource
showcases the potential for sustainable practices in the
dairy industry. ®

Authors

Dr. Ramesh Daryapurkar
Chairman (India)
CleanEdge Resources

Mohit Kale
Senior Manager - Research and Development
CleanEdge Resources

Chemical Engineering World



CASE STUDY

Utilizing Treated Sewage as Water Resource for Power Plants

The Orange Nagpur city with a population of around 2.5 million meets its freshwater
demand of more than 600 MLD of water from Pench Reservoir and Kanhan river.
Growing population is putting enormous burden on domestic water demand and
generating equivalent amount of sewage, which needs additional cost for the treatment.
Where domestic water supply is already being challenged by water scarcity and climatic
conditions, industrial supply certainly gets affected by it. Praveen Singh Charan, Senior
Manager, SFC Environmental Technologies, throws more light on the processes and
technologies used for sewage treatment to achieve recyclable quality with economic

advantages.

impacts the natural resources. Industries and Urban

Local Bodies came together to develop a system
where treated sewage can be reused by industries.
Nagpur generates more than 500 Million Litres per Day
(MLD) sewage where 90 per cent of it is being recycled.
Sustainable approach like that adopted in Nagpur can
certainly ease the incumbrance on the environment.

I ndustrialization affects demographics of any town and

MAHAGENCO and Nagpur Municipal Corporation
(NMC) signed an agreement to treat and reuse
wastewater from Bhandewadi Sewage Treatment Plant
(STP) to minimize use of fresh water in power plants
located nearby Nagpur. 110 MLD treated sewage from
stage-1 (130 MLD capacity STP) and 50 MLD treated
sewage from stage 2 (200 MLD capacity STP) water
is used for Koradi power plant. Also, 40 MLD treated
sewage from stage-2 is used for old Koradi power plant;
100 MLD is used for Khaperkheda power plant 130 MLD
and 200 MLD STPs are based on cyclic activated sludge
technology as biological secondary treatment.

Treatment Scheme

Here we will go into further detail of the 200 MLD
capacity STP based on cyclic activated sludge
technology, which is a kind of advanced sequential
batch reactor. The 200 MLD capacity sewage treatment
at Bhandewadi, Nagpur, is now transformed into a
water factory. Treated sewage is being reused by
MAHAGENCO for their Koradi thermal power plant
and Khaperkheda power plant. Various nallahs across

Chemical Engineering World

Nag river have been intercepted to collect the sewage.
Collected sewage at various pumping stations located
across the city is being pumped into the primary
treatment unit of the STP. Coarse screening has been
done at individual pumping stations. Primary treatment
includes fine screening, and a grit removal unit is being
done at STP.

After primary treatment, sewage is directly taken into
cyclic activated sludge technology Sequential Batch
Reactor (SBR) basins. There are a total of eight basins
provided. Basins are being operated in pairs. Thus,
a total of four pairs of basins are there. Biological
treatment reduces Biochemical Oxygen Demand (BOD),
Chemical Oxygen Demand (COD), Total Suspended
Solids (TSS), Total Kjeldahl Nitrogen (TKN) and Total
Phosphorus (TP). For aeration has efficiently happened

Pench Reservoir

Nagpur Fresh water uses and wastewater recycling outlines

September 2024 | 55



CASE STUDY

Pumping Station

Cyclic Activated Sludge Technology
Fiber Disc Filter
Chlorination

Belt press

Process Flow at 200 MLD STP Nagpur

Dewatered Sludge

through fine bubble diffusers. Air is supplied by turbo
blowers. Treated effluent is further taken into the fiber
disc filter for the tertiary treatment where suspended
solids are further removed, which ultimately reduces
corresponding BOD, COD, TKN and TP, further meeting
the requirements of power plant use. Tertiary treated
effluent is disinfected with chlorination. Chlorinated
treated effluent is pumped to reservoirs where it is used
in the thermal power plant processes.

This project was designed for the raw sewage
characteristic (pH: 6.8-7.8; BOD: 150 mg/L; COD: 340
mg/L; TSS: 250 mg/L; TKN: 33 mg/L; TP: 4 mg/L), to
achieve tertiary treated effluent with characteristics
of pH: 6.8-7.8; BOD: <5 mg/L; COD : <100 mg/L; TSS:
<10 mg/L; TN: <10 mg/L; TP: <2 mg/L; Ammoniacal
Nitrogen: < 1 mg/L; Nitrate Nitrogen: <5 mg/L, Total

The initiative to utilize treated
sewage has been admirable,
resulting in significant savings
of fresh water. The selection
of appropriate technology has
not only contributed to overall
cost reductions but also led to
savings in land use and power
consumption

56 | September 2024

Coliform: <100 MPN/100ml. This project is efficaciously
delivering design outlet quality from last more than
5 years.

Technology Insights

In this sewage recycling project, three major cutting-
edge technologies were used which are: Cyclic
activated sludge technology; Fiber disc filter and
Turbo blowers. Brief details of these technologies are
given below:

Cyclic activated sludge technology: Cyclic Activated
Sludge technology is the latest and 4th generation
of SBR process. This system specifically refers to the
use of variable volume treatment in combination with
a biological Selector Zone and Oxygen Uptake Rate
(OUR) control, which is operated in a fed-batch reactor
mode. The cyclic activated sludge process technology
represents a certain technical development of a process
philosophy over conventional SBR technology.

Cyclic activated sludge technology basins are complete

ol

e,

Stop Decanting

\________,,—V Start Decanting

Stant Sefttling

Cyclic Activated Sludge Technology's cyclic operation

with air blowers, diffusers, grid piping, Return Activated
Sludge (RAS) pumps, Surplus Activated Sludge (SAS)
pumps (SAS), Stainless Steel Decanters, Auto Valves
and Programmable Logic Controller (PLC) etc. All cycles
will be automatically controlled using PLC-SCADA. The
oxygen is supplied through a fixed type of fine bubble
diffused aeration system with auto control of oxygen
level in levels. The system shall have a Sludge Volume
Index (SVI) < 120 for higher settling rates and should
be designed in such a way that growth of filamentous
bacteriais restricted. Cyclic activated sludge technology
furnishes numerous advantages, like outstanding

Chemical Engineering World



Fiber Disc Filter

performance, load flexibility, power savings, durability,
full automation and substantial land saving.

Fiber Disc Filter: Fiber disc filter is made of polyester
fibers. Fibers are piled to enable depth filtration. It
is a better media for filtration compared to woven/
non-woven filter media. Disc filter shall comprise
single working units, each unit consisting of several
high strength and separable discs depending on the
capacity. Each disc consists of total 24 filter panels on
both sides (12 filter panels/ each side). Each filter disc
shall be subdivided into smaller sections to constitute a
prefab disc frame (module) to ensure easy replacement
and maintenance. The drum shall be round-type and
shall have enough area to discharge the treated water

Turbo Blower

without trouble. The material of the fiber media shall be
polyester; the filter frame that fixes the fiber media, the
disc frame and the cover shall be Acrylonitrile Butadiene
Styrene (ABS) resin. Fiber disc filter is a simple
alternative to gravity sand filters with many advantages
like compact size (low civil cost), very low area footprint,
lower power consumption (gravity filtration and low
head requirement), continuous filtration (no stoppage
for back wash), no need of intermediate pumping, low
overall cost and completely automated operation (PLC
and SCADA-based).

Chemical Engineering World

CASE STUDY

Turbo Blowers: A turbo blower is a high-speed
centrifugal blower with a speed ranging from 25,000 to
40,000 Revolutions Per Minute (rpm) based on the size
of the blower. The high speeds are possible because of
the innovative air foil bearing technology in which the
main shaft rotates virtually in the air without any contact
with the surface, making it a more silent and vibration-
free machine. A motor is a permanent synchronous
magnet motor which is very compact. Blower operation
is controlled through the controller with the help of a
Variable Frequency Drive (VFD). Blower capacity and
head are varied as per the process requirements. The
capacity of the blower can be varied between 40 and 100
per cent, providing higher flexibility. These blowers are
energy efficient, silent, operate without any vibration,
installation and maintenance-friendly.

Summary

The initiative to utilize treated sewage has been
admirable, resulting in significant savings of fresh
water. The selection of appropriate technology has not
only contributed to overall cost reductions but also led
to savings in land use and power consumption. Urban
local bodies can enhance these sustainable efforts
by partnering with industry. Such collaborations can
address the rising water demand, support industrial
growth, and meet the needs of a growing population. &

Praveen Singh Charan
| | Senior Manager
|| SFC Environmental Technologies Limited

September 2024 | 57



IMPACT FEATURE

Pioneering Wastewater Treatment for
the Chemical Industry

.: .E . | TECHNOLOGY

WASTE WATER Solutions

Freshwater is a critical resource for humans, agriculture, and industries. In India, the
availability of freshwater is under severe stress due to the rapid increase in population
and industrialization. Over-extraction of groundwater, water pollution, and climate change
further exacerbate the water crisis. As India aims to become a leading global economy
by the end of this decade, and water is essential to growth, innovative approaches to
water conservation are essential. The traditional use-and-throw approach to water is
no longer sustainable; effective wastewater treatment and reuse are imperative, writes
Balasubramaniam Rajagopal, General Manager - Industrial wastewater, A.T.E.

HUBER Envirotech Private Limited.

ach client in the chemical industry has distinct

wastewater characteristics and pain points that

require customised solutions. Understanding the
current water crisis and aiming to provide sustainable
solutions for the chemical and petrochemical industries,
Mumbai-based A.T.E. HUBER Envirotech Private Limited
(AHET) has developed advanced and cost-effective
technologies offering treatments like primary, secondary,
biological for wastewater treatment, recycling, sludge
management, and Zero Liquid Discharge (ZLD).
These technologies are tailored for chemical and